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“Pi i SNLB-1061B 7.4V 19, 24Wh
b A i Chinese
hName of Sample | _ g LITHIUM ION SNLB-1061B 7.4V 19. 24¥h
English
bk 1116110076
Sample No.
%% FIITH R AR A TR A E
Consignor Shenzhen ONE Energy Technology Co., Lid.
Ly i3 VYT tH B AL R B A 5
Manufacturer Shenzhen ONE Energy Technology Co. , Ltd.
P i BAE GeTRRAYEHNENE RBASEETD
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend, 18&Amend. 2 38. 3
FR AR BEE CETREREYENNEICE RBAEAETN)
ST/86/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGERQUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev, 5/Amend. 1&Amend. 2 38. 3
g
A** il B OmR
ppearance Black Plastics cement shell
i B3 2016-11-07 AL B R 2016-11-17 ~ 2016-12-06
Accepted Date Test Date
o3 B TE EBEAEL ; U A s ol A it ;g L BRI
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcnargc l‘orccd discharge
ZH%, FHATOBAR Tkt ,m}mwm WET D
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2438, M ER L 2, %
AEE 4 |The sample has passed the test itemd of NITED Né}’i 10
TRANSPORT OF DANGEROUS GOODS” Manual of Tes
Conclusion ST/8G/AC. 10/11/Rev. 5/Amend. 18&Amend. B 38. 8
- Hi4H B A Rechargeable Lithi Eatté )
e W argeahle Lithium r,ykw W‘ﬁ‘&’
Comment
T A TR L&y
Consignor 518055
Adldress Post Code
ok 2. | AR Lk f&ﬁ% S ] ﬁﬁ
Approver: Checker: Compiler:
R

Title:

Bl TFIP (Vice chief engineer)
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N Name of Test Standard requirement or The b = :
0. e Clause Nutibar 5f Stihdaid Test Result | Conclusion | Remark
%@gﬁ (;K‘Jffa&‘iﬂi%/&ﬁ"milu{b TR FbbR
& ST/8G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | 1 H# 1
1 %&ﬁm 38.3 W8 T.1 é’%f%ﬁp@ndlx 1 {.};ﬁ} /
Altitude UN Manual of Tests and Criteria Section ot : Sl
simulation  IST/S6/AC. 10/11/Rev. 5/Avend. &Awend, 2 38. 3 ARSY
Test T, 1
MER CE TR =Ty
FD 51/5G/AC. 10/11/Rev. 5/Anend. 1&Amend. 2| L3435 o
2 R 38.3 Wi T.2 $§ﬁ/?§pendix 2 Gy 7
Thermal test  |uN Manual of Tests and Criteria Section : Banent
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Auend. 2 38. 3 i
Test T.2
E‘i;}%ﬁ (?t%;fé:l‘&lﬁ/%iisﬁﬁmﬁ‘&% WA A
= FHEY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I 3 3
3 2 %ﬁb 38.3 B4 T3 Sl—ff ?ﬁpendix 3 ﬁyﬁ‘ 7
Vibration UN Manual of Tests and Criteria Section Prsiad
ST/SG/AC. 10/11/Rev. 5/Amend, 1&Anend. 2 38, 3 i
Test 1.3 i
?E&TE (%‘}!faﬁﬁﬁ@hﬁﬁﬁﬁ}iﬁb{ﬁ PENCETEERE
Fh ST/SG/AC. 10/11/Rev. 5/Amend. 18Amend. 2 K 4
4 ikl 38.3 WM T.4 See Appendix 4 oy 2 /
Shock UN Manual of Tests and Criteria Section Pagtod
ST/SG/AC. 10/11/Rev. 5/Amend. 18Anend. 2 38. 3
Test T.4
l?_i;f;*fﬂ (‘%‘3‘@%&}&@1&&%%@&@ BB AT
T ST/56/AC. 10/11/Rev. 5/Amend. 1&Amend. 2| MIHE 5
B! SMILH: 38.3 WE 1.5 Seeiffﬁpendix 5 o /
External short [y Manusl of Tests and Criterie Section Pheced
circuit ST/SG/AC. 10/11/Rev. 6/Amend. 1&Amend. 2 38, 3
Test T.5
lgig? {”i"ﬁ;ﬁﬁiﬁ;%ﬁﬁﬁﬁfﬁﬂﬁ L
TH) ST/S6/AC. 10/11/Rev. 5/Anend. 18Amend. 2 | B3 6
& it 38.3 WM T.6 See Appendix 6 & 7
Impact UN Manual of Tests and Criteria Section Passed
ST/5G/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Test 1.6
?ﬁﬁ (%‘J;fﬁ;i‘ﬁﬁf#ﬂiﬁﬁmﬁi%& ARAT
Ffi§) ST/SG/AC. 10/11/Rev. 5/Anend. [4Anend. 2 | i 7
7 A 38,3 W 7.7 Sesﬁﬁppendix 7 ik 7
Overcharge UN Manual of Tests and Criteria Section Nassnd
ST/SG/AC. 10/11/Rev. 5/Amend. 18Amend. 2 38. 3 e
Tegt 1.7
?;Eéiﬁ {f%i/f@&‘ﬁ;@%ﬁlﬂﬁf:uﬂ B HIbR :
FMP ST/8G/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 | R 8
8 E%ﬂ% 38.3 B T.8 é‘tfgﬁfpendix 8 ar /
Forced discharge |iy manual of Tests and Criteria Section Ee
ST/8G/AC. 10/11/Rev. 5/Amend. 1&Amend, 2 38. 3
Test 1.8
AT At IR : 19°C-23°C  FRBHGEHE: /%
Test Environment Ambient temperature:19°C-23°C;Ambient humidity:/%
Condition .
AEHE / :
: Test Item
aeRBHIN =i ey
Subcontracted Test DELEEE / /
Condition Subcontracted | Name Post Code }
Laboratory ELE A / LA /
Address Tel

T,
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A5 1 I B 4 AR i AL
No. Name of Test ltems | A11jtude simulation
, RIS Before X fi
%5 Sample Status RE Frig /s RE F# A | Mass Loss | Residual i
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g N % %o Event
001 o dOE R L] e 896 | do7.08 | 638 0.00 | 100.00 | ©
002 | =R 000 a3 ] 10699 | mw 0.01 | 100.00 | o
003 | jmerc ey 1 t0935 | B30 | o3 | oo 0.01 | 100.00 | o
R Eeneie Bl R T T 106.72 | 837 0.00 | 100.00 | ©
005 | memmas ey | 107261 839 | wone | 8 0.00 | 100.00 | o
Dos { ooctmenh | jores | imme- | 107 B | e 0. 00 99.88 | o
s A
bor | oen e s | e ] el i 0.00 | 9%.64 | o
008 Lt 106.90 | 838 | 106.89 | 837 0.01 | 99.88 | o

:‘1—5‘_‘? EThis space intentionally

left blank

frik: - V-RA DM R-RE F-RK 0-AE. LB, LMK, LRE. AR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 2 RBTE LA | AR
No. Name of Test Items Thermal test
el Heps | OB e RBE Ao | g sisk| MiawE S
%5 Sample Status RE T A Vi & FF# R | Mass Loss| Residual 1% -8
Sample Mass oCcv Mass ocv OCV  |Other
No. /g v /g v % % Event
oL} qesneetns | 10tae .86 | dr 85 (- v 0.03 | 99.16 | o
gz |- L itmane . Lime] W | | 8l 0.02 | 99.04 | o
0 el e 830 1 10931 | &% 0.03 | 99.28 | o
e | =B q06.72 | A9 1068 | 80 0.03 | 99.16 | o
s | e a s floros | B | Jorp | B 0.02 | 99.05 | o
f0h | amaBR L Soemn W o abTEs | B 0.03 | 9.6 | o
Wt | e R T 8.35 | 106.67 | 8.31 0,04 | 99.57 | o
008 e e 106.89 | 8.37 | 106.88 | 8.30 0.01 | 99.16 | o

}},T\'ﬁﬁ This space intentionally

teft blank

‘é‘;:i: L_}ﬂi’?ﬁ} V_:;EJ /‘;{.. E}“‘%’ﬁ& R_zﬁ%"‘]- F—ééj( 0”%5&;&1 5 iﬁ%fh\ ﬁﬁé%\ iéﬁ:%‘i\ %ﬂkn
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% 3 WERRE LA | S
No. Name of Test Items | vibration
HE | HBRE LA BEE A g gk | M | S
&Ly Sample Status RE ABREE| FF FF#4-d & | Mass Loss | Residual | L&
Sample Mass ocv Mass oCcv ocv Other
No. e FAYY /g A% % 1% Event
B TR e e T e 0.02 | 100.00 | o
o | OEREAR - ldewm] R ] W6} kg 0.01 | 100.00 | o
003 | eniais o a1 | g2d 109.32 | 8.24 600 ] dtng0 o
004 | g Ul o abeo ] w0 | oosesl B 0.01 | 100.00 | o
005 | OOCReEm lwr2| a@ | gt | B3 0.00 | 100.00 | o
bos | Gookern | qoren | B2 | s0r.81 | 8.8 0.01 | 100.00 | o
foy | m e i maey | A 106.69 | 8.30 0.00 | 99.88 | o
008 HiciC o T 106.88 | 8.30 | 106.87 | 8.30 0,01 | 160,00 | o

50CYC Fully charged

v pc e = This space intentionally
N A
j‘ﬁ{‘"‘“E left blank

& LR V-RA DRk R~ F-R X 0-AMKR. LR, LMK, L85, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting, :
No Disassembly,No Rupture & No Fire.




